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Table 1 Evaluation of proposed experimental apparatus
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(b)Compact biaxial tensile
testing apparatus

(a) Apparatus design in a
early development stage

Fig.1 Early development stage and developed apparatus
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Tablel ¢ OFER &N — A & Likit - fEZIT - 72,

0° 136 607 | 0.347 | 0.011 | 2.02
45° 150 629 | 0.340 | 0.013 | 1.56
90° 146 632 | 0.376 | 0.018 | 2.34

*Approximated using 0 =C(¢ + ¢ ®)", ¢ *=0.001~0.8
**Measured at uniaxial plastic strain « *=0.1

Development of compact biaxial tensile testing apparatus using conventional
compression testing machine and evaluation of the test results
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(2)Dimension of specimen (b)Location of strain gage

Fig.2 Cruciform specimen for biaxial tensile test
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(a) Experimental apparatus (b) Specimen fixed to

apparatus
Fig.3 Developed biaxial tensile apparatus during testing
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' (2)The middle of test (b) After a test

Fig4 Specimen in the middle and after test
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Fig.6 Plastic work with different apparatus
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